(HHusqvarna

SPARE PARTS LIST

LIGHT COMPACTION

LG 504, 967855501, 967855502,
967855503, 967855504, 967855505,
967855506, 967855507, 967855508,
967855509, 967855510, 967855511,

967855512, 2019-08



GROUND PLATE INSTALLATION LG 504, 967855501, 967855502, 967855503, 967855504,
967855505, 967855506, 967855507, 967855508, 967855509, 967855510, 967855511, 967855512,
2019-08

LG 504
GROUVHD PLATE INSTALLATION

~
n

o
. ‘s 18
P ‘\ e
Lt . . 1%
1 . W
PR . . -4 v 2
s e ®s, ] e -~ - ~ . a3
I ’ .- v 4
. - ot -~ Baa - L. 9
B oy ™ - " g3
< . H . .
R v . - T
R -~ . LR
e . "~
o . .y
P
\\. - L

. 7 v, .
. ’ ..

- - i B 5 ", . .
o, 5 s . s e
- i - . r- . .{,. -
et © 1 . . g - o

" .

PR o
- '{--" -~
. o a5 ol




GROUND PLATE INSTALLATION LG 504, 967855501, 967855502, 967855503, 967855504,
967855505, 967855506, 967855507, 967855508, 967855509, 967855510, 967855511, 967855512,

1 594 75 68-01 COVER 2
2 595 11 03-01 SCREW M12 x 035H, 8.8, A3K 4
3 595 06 65-01 WASHER 4
4 594 75 67-01 ENGINE PLATE 1
5 594 12 10-01 SOCKET M12x 120 12.9DIN912 10
6 594 14 15-01 STRAP 2
7 595 34 52-01 BOLT M6 x 20 mm 8.8 A2K 2
8 59534 52-01 BOLT M12 x 020H, 8.8 A3K 2
9 594 12 40-01 WASHER "0.51x1.42x0.24™ 300HV" 4
10 594 18 21-01 COVER 2
11 595 34 46-01 SCREW M10x16 18
12 594 12 35-01 PLANE WASHER 10,5x30,0x2,5 DIN 9021 18
13 5951272-01 COVER 2
14 594 18 70-01 ABSORBER 4
15 59503 58-01 NUT M1 6x 2,00 -8, A3K 8
16 59503 67-01 WASHER M16 17,0x30x3,0 300 HV 8
17 594 18 51-01 STOP 4
18 595 34 46-01 SCREW M10 x 16 4
19 594 74 74-01  WASHER M10 10,5x22x2,0 300 HV 4
20 594 18 87-01 PLATE 150 mm 2
22 59512 87-01 PLATE 75 mm 2
23] 594 11 94-01 SCREW ngl\'l(933 RE 8
24 594 12 43-01 WASHER 21x36x6 conical 8
25 594 18 20-01 GROUND PLATE 1
27 594 75 99-01 O-RING &325x3 1



ECCENTRIC ELEMENT LG 504, 967855501, 967855502, 967855503, 967855504, 967855505,
967855506, 967855507, 967855508, 967855509, 967855510, 967855511, 967855512, 2019-08

LG 54 18
ECCENTRIC ELEMENT 17

=
oo
-
g
3
s
i
\%:
|

. "5 . X i
Ny ¢ '\ ‘c.\_ v ~ . -:\ -\... 3 o{'
A 23— T “o 0, R
NGRS ' T ‘ Iy
e BN ® 2 ' o B
o A | A
AR oo T e M L
47 o &\ SN e . . -\f ‘:\'vo ’
P LIRS - — . = 4 __)
3 ke \st; '_( \.‘ N, @I I-f-\\\t A II 2,

B!
L=
e

ot '..._,' ‘-..‘ e -:: N

. I 14 N
. 51 ) - 15 e ’ _ .
. SN R N S NG T 22
. - -;_\ , . . 1 s r-.\' s -
-‘.\ A_‘ ’ ’ "-‘:%_‘ "f’ . \ - ’
- - . % ~e -
i -~ ’ 23 i) \’3\ -t . o \. g
B ..:'\"_z;_' s
‘ LT - -’
. 3z 33 . P a5
'.< s, . -t
I
M ey R %
. Sy ~
15 Lo
\\‘.- AN “;'l N
P gl -




ECCENTRIC ELEMENT LG 504, 967855501, 967855502, 967855503, 967855504, 967855505,
967855506, 967855507, 967855508, 967855509, 967855510, 967855511, 967855512, 2019-08

1 504 1795-01 HOUSING 1
2 594175201 HYDRAULIC CYLINDER 1
3 59528 74-01 SCREW 16
4 504 6430-01 CAP 1
5 594127501 NIPPLE 1
6 59503 11-01 PIN @6 x 20 mm DIN 1481 1
7 504 18 43-01 SEALING 1
8 504 18 23-01 PISTON ROD 1
9 595 1139-01 CIRCLIP 1
10 504 1836-01 BALL BEARING 2
11 59504 63-01 RING E};’;gg)'e position 28 (in
12 504 18 24-01 PISTON 1
13 504 44 39-01 STOP SCREW 1
14 59503 72-01 CIRCLIP 4
15 504 18 34-01 BEARING 4
17 504 1249-01 CIRCLIP 1
18 504 54 76-01 BALL BEARING 2
19 504 18 67-01 PIN 1
22 50503 47-01 SCREW M12 x 045H 8.8 A3K 8
23 594 1797-01 EXCENTER 4
2 504 1835-01 SPRING 1
25 504 3228-01 STOP 1
26 59503 74-01 CIRCLIP 1
27 504 1868-01 COVER 2
28 504191701 BEARING COVER 1
29 504 18 42-01 RADIAL SEAL 1
30 50454 75-01 RING 1
31 504 1248-01 CIRCLIP 2
32 504174901 GEAR 1
33 50505 08-01 KEY 1
34 504 1798-01 SHAFT 1
35 50418 75-01 KEY 1
36 504 1753-01 SHAFT 1
37 50503 64-01 WASHER DIN 9021 12
38 504 1918-01 COVER 1
39 504 1184-01 SCREW M10x20 mm 8.8 A3K 1
40 50432 16-01 WASHER 2
41 50537 49-01 PULLEY 1
44 50419 19-01 BELT COVER 1
45 5953553-01 PLUG 1
47 504 12 46-01 WASHER 16
48 59503 97-01 O-RING 4
49 50534 94-01 SCREW 8
50 5041799-01 GEAR 1
51 5041750-01 GEAR 1
52 504 54 70-01 KEY 1
4

53 59534 79-01 SOCKET M6x12



ENGINE INSTALLATION LG 504, 967855501, 967855502, 967855503, 967855504, 967855505,
967855506, 967855507, 967855508, 967855509, 967855510, 967855511, 967855512, 2019-08

LG 54 61
ENGINE INSTALLATION o < 67

‘., e’
. L ~ -|\4
’ -~ . . oo, “a
: PR R T
AT NN T - o
~- .- o 7 .
- 'I ~ l
e ¢
. i
-~ . .
.., "/ 5 g
Lo sl il s '
S R
“ . ~ * PR
1 e

',f . l‘ 55 '_.' ) _I. .E;‘u'f’: . . 41 42 f.}
- e 56 f les % R

B BT ' 2 - ,
2 28 - 50 d;\\’f"' :"\ E’ Fa o 23
/ . - o T BE RN FAN . )

>r % .. Ry " n:
€1 ¢ o o hd
. oy 6 . - . .
21 =2 .- ' "o P '
: gt
. . . )
- .- e
H .
H
W * -
.N- . - -
- , ' .
L - - 43
b ‘e : -~
< . ~
A o
. RN
. '
-
~
:;_
AN -
- - N ’ ’

46

47

438




ENGINE INSTALLATION LG 504, 967855501, 967855502, 967855503, 967855504, 967855505,
967855506, 967855507, 967855508, 967855509, 967855510, 967855511, 967855512, 2019-08

1 594 12 09-01 BOLT 2

2 595 06 65-01 WASHER 2

3 594 7571-01 PROTECTION 1

4 594 75 70-01 INSULATION 1

5 594 75 69-01 INSULATION 1

6 59505 17-01 WASHER 12

7 595 36 74-01 EXHAUST PIPE 1

8 594 54 86-01 NUT 4

9 595 06 79-01 WASHER 4

10 594 48 61-01 SCREW 4

11 595 05 00-01 BRACKET 1

12 594 33 05-01 SHAFT 1

13 594 36 82-01 KEY 1

14 595 06 73-01 WASHER 4

15 595 34 43-01 SCREW 4

16 594 82 75-01 COVER 1

17 594 11 84-01 SCREW 6

18 594 64 68-01 CLUTCH 1

19 595 06 65-01 WASHER 1

20 595 34 83-01 SOCKET 6

21 59503 66-01 WASHER 8

23 594 75 97-01 INSULATION 1

24 594 7577-01 INSULATION 1

26 594 18 91-01 V-BELT XPA 1208(6T43) 2

27 59527 65-01 COVER 1

28 595 08 90-01 BELT COVER 1 27
29 594 11 99-01 SCREW 5 27
40 594 18 08-01 V-BELT 1

41 594 32 95-01 CLIP 2 43
42 594 32 94-01 SCREW 2 43
43 594 33 69-01 HOSE 1

45 595 04 96-01 HOSE 1 43
46 594 16 45-01 PROTECTION 1

47 594 75 30-01 FLANGE 1

48 59503 44-01 SCREW 11

50 594 18 28-01 BRACKET 1

51 594 1195:01 SCREW AMT0X90CLE 8 DIN933

52 59502 94-01 NUT M10 DIN 934-8 Zn 1

53 594 43 14-01 BELT 1

54 595 04 55-01 SNAP RING 1 58]
55 594 2591-01 BALL BEARING 2 53
56 59504 61-01 SNAP RING 2 58]
57 594 44 01-01 BELT 1 53
58 594 43 15-01 SHAFT 1 58
59 594 12 40-01 WASHER 1

60 595 34 53-01 SCREW 1

61 595 03 45-01 SCREW M8 x 25 2

65 596 24 12-06 ENGINE 1

67 595 34 79-01 SOCKET M6 x 12 1

68 594 19 24-01 BELT GUIDE 1

69 595 34 50-01 SCREW M10 x 100, 8.8, A3K 1 68
70 594 74 74-01 WASHER 1 68
71 594 19 27-01 BALL BEARING 1 68
72 594 19 23-01 BELT 1 68
73 594 19 26-01 SHAFT 1 68
74 594 12 65-01 BALL BEARING 1 68
75 59537 08-01 PROTECTION Heat protection 1



ENGINE LG 504, 967855501, 967855502, 967855503, 967855504, 967855505, 967855506,
967855507, 967855508, 967855509, 967855510, 967855511, 967855512, 2019-08

LG 54
ENGINE . HATZ 10442

25




ENGINE LG 504, 967855501, 967855502, 967855503, 967855504, 967855505, 967855506,
967855507, 967855508, 967855509, 967855510, 967855511, 967855512, 2019-08

Hatz 1D812-342A El. start

1 596 24 12-06 ENGINE EU 1
2 59537 32-01 ENGINE Hatz 1D81Z EI. EPA 1
3 596 24 12-07 ENGINE ENGINE Hatz, 1D81Z Man 1
4 594 20 76-01 AIR FILTER COVER 1
6 594 31 34-01 ELBOW 1 4
7 594 57 15-01 NUT 1 4
11 594 30 83-01 GASKET 1 4
16 594 30 54-01 AIRFILTER 1
17 594 30 75-01 HOUSING 1
25 594 60 90-01 FUEL PUMP 1
26 594 20 73-01 BOLT 2 25
37 594 30 28-01 GASKET 1
40 59513 18-01 O-RING 2
41 594 5573-01 COVER 1
43 594 30 29-01 GASKET 1 41,44
44 59537 25-01 OILFILTER 1
56 594 60 64-01 RELAY 1
57 594 56 01-01 GASKET 1
58 59512 95-01 STUD 2
62 594 30 65-01 STARTER 1
1

65 594 30 68-01 LEVER



FUEL TANK LG 504, 967855501, 967855502, 967855503, 967855504, 967855505, 967855506,
967855507, 967855508, 967855509, 967855510, 967855511, 967855512, 2019-08

LG 54
FUEL TANK 1
ta}
A
3 s
[ P
P L o
= RS
- -
. "- ’ -\
- - PREEN
~* £ % Ry ...'.'
V. W e
- . /-<' ",\\'_.?
-~ . Y
< =
o~ S :
n ) .
S
o ) s
* . ¢ =
.
N i 9
L
-y T g “
("-/ ~ 7
........................................ -’
.® 5 ~
—
12 &
{'.t
-, 'q
.-
1
s
o~
'..
e
PERREN . A ) .
19 .. - el L,
. ~ S Ji
N ’
Ll




FUEL TANK LG 504, 967855501, 967855502, 967855503, 967855504, 967855505, 967855506,
967855507, 967855508, 967855509, 967855510, 967855511, 967855512, 2019-08

594 20 77-01  FUEL TANK 1
594 30 92-01 CAP 1
594 57 38-01 WASHER 1
594 57 40-01 SPACER 6 1
594 58 32-01 WATER SEPARATOR 1
594 57 99-01 FUEL FILTER 1

oo g oW =

[(o3 \V]



CENTRIFUGAL CLUTCH LG 504, 967855501, 967855502, 967855503, 967855504, 967855505,
967855506, 967855507, 967855508, 967855509, 967855510, 967855511, 967855512, 2019-08

LG 54
CENTRIFUGAL CLUTCH

1%

v ==
. -\-
.- . N
\\ \ ~
L . N b
-t -~ ~.
14 T o
‘-‘. . \\ * -~
v
‘e % *a !

" ' =
10 . L
./4- - \-.. ~ ~\\‘ . -

2 N 7 T

et om
10 RN

NS .
. . Lo N
’ \\ T . Vg
. N .
{9
. -
.
| I

~ - s

RGP S . i -
e NN —l R g

J
- |
‘. ~ 7
\ S e
A ,
- -
" - ol .~
N . R .
. ot ~
RN
FEN .
'\ Ny ~ * ) 3
5 . S N, A
N LD 4
. .
L . Pl
e N
-~
. .-' -~
-t s




CENTRIFUGAL CLUTCH LG 504, 967855501, 967855502, 967855503, 967855504, 967855505,
967855506, 967855507, 967855508, 967855509, 967855510, 967855511, 967855512, 2019-08

1 594 64 68-01 CLUTCH 1
2 594 59 33-01 CLUTCH 2 1
3 594 59 32-01  WEIGHT 2 1
4 594 59 34-01 COVER 1 1
5 594 59 35-01 SCREW 4 1
6 594 49 45-01 SPRING 4 1
7 594 59 31-01 HUB 1 1
8 594 59 36-01 COVER 1 1
9 594 59 37-01 LOCKWASHER 1 1
10 594 19 48-01 BALL BEARING 2 1
11 594 59 30-01 WASHER 1 1
12 594 58 44-01 RING 1 1
13 595 06 99-01 RING 1 1
14 594 58 45-01 RING 1 1
1 1

15 594 59 29-01 BELT



HANDLE LG 504, 967855501, 967855502, 967855503, 967855504, 967855505, 967855506,
967855507, 967855508, 967855509, 967855510, 967855511, 967855512, 2019-08

LG 504 wN 3 s .-
HANDLE O0® 3 .

~ N e,
3 o : A
~ ."‘_‘ : o '.":"b . .~
- e :
- 4 5 ,_\.’/ .~
A .
1:.0'1" ' - ]l
. ra .
L« e
N, ’ - T
. -
1
3
L3
¢

.
—

St 27

'G\--“ . \t’" N Rt 1‘

ST o .
Yo | «*s -
Ty b

2 o g F P

RN o 6 o . L

L _ "

L 17

-~
-/
s -

% -~
.- ~
——
—_—

-
o
I

22 &




HANDLE LG 504, 967855501, 967855502, 967855503, 967855504, 967855505, 967855506,
967855507, 967855508, 967855509, 967855510, 967855511, 967855512, 2019-08

1 594 17 55-01 HANDLE 1
2 594 1530-01 ABSORBER 4
3 594 42 73-01 COVER 1
4 595 05 40-01 SCREW 8
5 595 06 66-01 WASHER 8
6 595 0551-01 SCREW 9
7 594 74 74-01 WASHER 9
8 594 33 36-01 HANDLE 1
9 594 50 14-01 NUT 1
10 594 74 74-01 WASHER 2
11 594 34 71-01 HOOK 1
12 59503 08-01 PIN 2
13 594 33 39-01 ABSORBER 1
14 594 1525-01 HANDLE 1
15 594 33 68-01 STOP 1
16 59506 00-01 NUT 2
17 594 1535-01 BUSHING 2
18 594 11 91-01 SCREW 4
19 59506 79-01 WASHER 8
20 594 15 36-01 CLAMP 2
21 594 15 33-01 RETAINER 1
22 594 1531-01 STUD 1
23 594 15 32-01 ABSORBER 1
24 594 1534-01 RETAINER 1
25 595 05 95-01 SCREW 1
26 595 1127-01 NUT 4
27 595 06 95-01 STRIP 1
28 595 06 48-01 TRIM 1
29 59511 89-01 LOCKWASHER 12
30 598 08 98-01 COVER 1
31 595 06 56-01 SCREW MO05X10, black 4



THROTTLE CONTROL - NON EPA LG 504, 967855501, 967855502, 967855503, 967855504,
967855505, 967855506, 967855507, 967855508, 967855509, 967855510, 967855511, 967855512,

2019-08

LG 54
THROTTLE CONTROL - HATZ . NON EPA .
. -
B
-6
«. 1%,
o ML s
. / . "};{\
I ! 4;" 15
. .‘.ﬂ
2
- LY
o —
10 3
’ .\'. 1
) R K R
.-.: . . .. 9 [l
- ) . 10
~ 1"
v * e :‘ - .
. N : N
0
. 0
. a ';:'
,’ .g ///
T %
' ] . l-'-' 5. =
g A T
W, ~ y/a )
e, -
3 .10 1M . ../
. . i o 1 g 10
Fagta - i . s
:',// Q\ 2he— 9
: 13 F¥w
- . ,." 10 =
PR
- L (,r 1 42 ;
[ e
12 !
i=




THROTTLE CONTROL - NON EPA LG 504, 967855501, 967855502, 967855503, 967855504,
967855505, 967855506, 967855507, 967855508, 967855509, 967855510, 967855511, 967855512,

1 594 48 30-01 THROTTLE CONTROL 1
2 594 49 07-01 LEVER 1 1
3 594 48 29-01 THROTTLE CONTROL 1 1
6 595 06 45-01 NUT 1
7 59505 78-01 SCREW 1
9 59503 75-01 CLAMP 5
10 595 03 65-01 WASHER 5
11 59534 79-01 SOCKET 5
12 594 33 12-01 NIPPLE 1
13 595 05 00-01 BRACKET 1
14 594 64 51-01 BRACKET 1
15 594 74 71-01 SCREW 4
1

16 595 03 65-01 WASHER



THROTTLE CONTROL - EPA LG 504, 967855501, 967855502, 967855503, 967855504, 967855505,
967855506, 967855507, 967855508, 967855509, 967855510, 967855511, 967855512, 2019-08

LG 54
THROTTLE CONTROL - HATZ . EPA,

.....

e . ~ .
- T |
r ‘\’."(
. o a N ‘|3 '
Al . T
) <11
=N
¢ RO
N
Vs
_ CL1
»o15 -
NY it 7 13 * 'G ,/
. » e 2 '
‘ LY 4 14 L
R .y
] . 1011"\"..;.’-- 1 24
- gt . .
al - y . P
.."/ P ;.'/
513 %~
7 / -




THROTTLE CONTROL - EPA LG 504, 967855501, 967855502, 967855503, 967855504, 967855505,
967855506, 967855507, 967855508, 967855509, 967855510, 967855511, 967855512, 2019-08

1 594 17 64-01 THROTTLE CONTROL 1
3 594 2102-01 THROTTLE CABLE 11
6 595 3500-01 SCREW yfg x 55, DIN 7991, H, 8.8
7 595 05 00-01 BRACKET 1
10 59503 65-01 WASHER 4
11 595 34 80-01 SCREW 4
12 594 33 12-01 NIPPLE 1
13 59503 75-01 CLAMP 4
14 59547 25-01 CLAMP 22.08.420.0 1
15 59503 44-01 SCREW M8 x 16 DIN912-8.87zn 1
16 59503 66-01 WASHER M8 DIN125 1
]

17 59537 59-01 SPACER



FRAME & HOODS LG 504, 967855501, 967855502, 967855503, 967855504, 967855505,
967855506, 967855507, 967855508, 967855509, 967855510, 967855511, 967855512, 2019-08

LG 54 1 -
FRAME & HOODS Syl v T - “

L T ' e 7
L e T .
1ot~ §— vy RN v

2 7 - "l \ R
. ! . P |
e nooE L . 7§
2 RPN v B s . . H
y \2' . N | -
S * AT ¢
P e

'''''

- s T . . w 21
S Y 3 S W0 22

23

'_.z 7 \“,.J"/'J'_.‘.-\\ 8 - -\“,\ 10
. s N ., ., 4-24

.......

5
) o
. - . 6
o ~
.15 ; -

@ 1 LS
- v
.
s
! . Z
"
. ~
. . - .
. . e
-~ <- B .
. v L
'f
- >
0 =~

......




FRAME & HOODS LG 504, 967855501, 967855502, 967855503, 967855504, 967855505,
967855506, 967855507, 967855508, 967855509, 967855510, 967855511, 967855512, 2019-08

1 59511 08-01 SCREW 8
2 594 19 20-01 LATCH 2
5 594 9578-01 COVER 1
6 595 06 77-01 SCREW M6x12 black 14
6x18x2mm, 0.24 x 0.71
7 594 53 51-01  WASHER x 0.08 in. 300 HV 14
8 594 44 68-01 HINGE 2
9 594 53 49-01 SCREW 8
10 594 18 01-01 FRAME 1
11 594 19 16-01 STOP 2
12 595 06 78-01 WASHER 4
13 595 06 92-01 LOCKNUT 4
14 594 9578-01 COVER 1
15 594 18 06-01 BEAM 1
16 594 54 86-01 NUT 4
17 595 11 34-01 WASHER DIN 125, 13x24 x 2,5 8
18 595 11 14-01 SCREW 4
19 594 7567-01 ENGINE PLATE 1
20 594 11 99-01 SCREW M8 x 20 mm 8.8 A2K 4
21 596 88 97-19 SCREW M8 x 12 3
22 595 03 66-01 WASHER 3
23 594 33 04-01 CRANK 1
24 594 53 49-01 SCREW MO06 x 16H, A2-70, Black 2
25 59512 71-01 BRACKET 1



HYDRAULIC SYSTEM LG 504, 967855501, 967855502, 967855503, 967855504, 967855505,
967855506, 967855507, 967855508, 967855509, 967855510, 967855511, 967855512, 2019-08

LG 54
HYDRAULIKC SYSTEM

1 - 43

— 19 ¥ DINI -
1 L AN Mas  qp
20 - TR, T e e 49 5

: ool S Em TR F
21 ,4;/} ' €3 v-u. P ' L LR ,mﬁ

¥ - N
e 53 &2 S Tty 52

| S
13 2w 23 : , T A,
22 :fff. - 65 16 . :\. .?.J' fas u'

P e o A
L " ' - S el
’mE ' . i L 5%

- ~ .
. G
L 2’ K
.. «aS:
(.\ e e

\ i
S ! T
12 - " 3 - - =
10 7 5 e 53
a "y M~ R
¢ Y et . B b A L v
B L Ny L'y 5 S .
T e A = '
. 0\/ RON ::: : \\. . .
2 . T 23 S\-‘\g-b | | I
1 e T s A s o L1 -
\\o 3 -/_- :,' 15 - _T' -
'f‘/ 3 7 ,//// '."."\ \,.f’ 57 L
N /:/" Bd o2 .. .1“' . b
i} 14 . L7 l -."r,P,;'
< ’ R M - '
- - B




HYDRAULIC SYSTEM LG 504, 967855501, 967855502, 967855503, 967855504, 967855505,
967855506, 967855507, 967855508, 967855509, 967855510, 967855511, 967855512, 2019-08

1 59511 70-01 NIPPLE 1
2 594 21 96-01 CONNECTION 1
3 595 3547-01 WASHER 1
4 595 34 83-01 SOCKET 2
5 59503 66-01 WASHER 9
6 594 18 63-01 HYDRAULIC PUMP 1
7 59534 77-01 SOCKET 2
8 594 12 38-01 PLANE WASHER 2
9 59512 80-01 ADAPTER 1
10 594 52 01-01 ADAPTER 1
11 595 03 65-01 WASHER 2
12 59528 75-01 HEXAGON NUT 1
13 594 52 01-01 ADAPTER 1
14 594 18 58-01 HYDRAULIC HOSE 1
15 594 18 60-01 HYDRAULIC HOSE 1
16 594 42 63-01 HYDRAULIC TANK 1
17 594 83 88-01 SCREW 2 16
18 594 44 54-01 FILTER HOLDER 1 16
19 59503 34-01 SCREW 1 16
20 595 06 66-01 WASHER 1 16
21 594 44 31-01  COVER 1 16
22 594 44 55-01 AIRFILTER 1 16
23 59504 73-01  O-RING 1 16
25 594 12 07-01 SCREW 4
26 594 74 74-01 WASHER 4
27 59536 72-01 BRACKET 2
28 595 03 44-01 SCREW 4
29 595 1164-01 NIPPLE 1
30 594 12 76-01 HOSE COUPLING 1
31 595 16 07-01 HOSE CLAMP 1
32 594 18 13-01 HYDRAULIC HOSE 1
S8 594 45 52-01 HOSE 1
34 594 12 04-01 SOCKET 1
35 594 14 74-01 BRACKET 1
36 595 05 58-01 SCREW 8
&7/ 594 32 40-01 BLOCK 3
40 594 18 11-01 HYDRAULIC HOSE 1
41 594 64 26-01 CONTROL LEVER 1
42 59503 45-01 SCREW 1
43 594 18 59-01 VALVE 1
44 594 20 89-01 COVER 1 43
45 594 20 88-01 LEVER 1 43
46 594 20 87-01 PIN 1 43
47 594 20 90-01 SCREW 2 43
48 594 2091-01 WASHER 2 43
49 594 20 86-01 LEVER 1 43
51 594 20 96-01 NIPPLE 1 43
52 595 03 60-01 LOCKNUT 1
53 59511 26-01 NUT 1
54 594 1273-01 CONNECTOR 3
55 594 14 74-01 BRACKET 2
56 59535 16-01 NUT 2
57 594 12 53-01 PIPE CLAMP 13.08.420.0 2
58 59545 47-01 CLAMP 015-025, 12 1
59 594 18 61-01 CONNECTOR 1
61 594 18 62-01 HOSE CONNECTOR 1
62 59511 35-01 WASHER Conical, 6,4 x 14 2
63 59528 71-01 SCREW M08 x 50, 8.8, A2K 1
64 594 1275-01 NIPPLE 1
M8-1,25 x 55 8.8 (LG 504
65 595 0557-01 SCREW w/ compaction indicator 8

only)



ELECTRICAL LG 504, 967855501, 967855502, 967855503, 967855504, 967855505, 967855506,
967855507, 967855508, 967855509, 967855510, 967855511, 967855512, 2019-08

LG 54
ELECTRKCAL




ELECTRICAL LG 504, 967855501, 967855502, 967855503, 967855504, 967855505, 967855506,
967855507, 967855508, 967855509, 967855510, 967855511, 967855512, 2019-08

1 594 43 22-01 CONTROL PANEL 1
2 595 04 87-01 SWITCH 1
3 594 53 36-01 IGNITION SWITCH 1
4 59507 01-01 KEY 1
5 594 5137-01 DIODE 2
6 594 46 34-01 BUZZER 1
7 594 42 67-01 COVER 1
8 595 06 56-01 SCREW M5 x 10 2
9 59547 00-01 NUT 2
10 594 82 71-01 HOUR METER Hour meter 1
11 594 43 23-01 CABLE 1
12 595 05 40-01 SCREW 7
13 595 06 66-01 WASHER 8.4 x 6x1.5mm 300HV 7
14 594 34 72-01 CABLE 1
17 594 18 74-01 CABLE (+) 1
18 594 1186-01 SCREW 1
19 594 74 73-01 WASHER 1
20 594 33 07-01 CABLE 8 1
21 594 18 05-01 HOLDER 1
22 594 43 49-01 INSULATION 1
23 594 48 59-01 BATTERY 1
24 595 36 82-01  INSULATION 2
25 59536 83-01  INSULATION 2
26 594 18 10-01 INSULATION 1
27 595 34 78-01 SOCKET M6 x 10 ISO 4762 2
28 59503 65-01 WASHER 2
29 595 1146-01 PIPE CLAMP 2
30 595 36 69-01 HOLDER 1
31 59511 01-01 SCREW m8 x 16 4
32 59503 66-01 WASHER DIN 125 4
33 594 18 72-01 ABSORBER 4
34 594 60 64-01 RELAY 1



START UP KIT

LG 54

LG 504, 967855501, 967855502, 967855503, 967855504, 967855505, 967855506,
967855507, 967855508, 967855509, 967855510, 967855511, 967855512, 2019-08
START UP KIT - HATZ

1
z
5
3 4 6
A ]'V\ / 2w -,._ ~ \\
,. ¢ . . - .-
. o . | l./ [ 4 “ E A |
—_ I I i LW - i /l ~ ’ -
. ~ - - ’/ 3 1
- T
IO .
' £ - N
! 2 ', \\ \
St N N
A / s \\ 'x‘

1
]
N '
SR P :
.| 11 : .
b r'd
- , .
l . : .
. - .\ 1
/. ’ == .c- Se. : '
: P LR I O '
l: e PR ‘\--
' “.. .. ~ . .
w v '
NN P o’ '
S, L '
-* ' '
- - .
]
) I '
- ' ‘\
..‘. -;" -~ \\ '.I
N ~ 4




START UP KIT LG 504, 967855501, 967855502, 967855503, 967855504, 967855505, 967855506,
967855507, 967855508, 967855509, 967855510, 967855511, 967855512, 2019-08

Start up kit, Hatz 1D81Z +
594 21 84-01 SERVICEKIT 250 hours, 6 months 1

—_

2 594 2172-01 SERVICE KIT Service kit, Hatz D812 1 1

3 50430 24-01 OIL FILTER 1 1,2

4 504 5799-01 FUEL FILTER 1 1,2

5 5043054-01 AIR FILTER 11,2
Donaldson (small air filter

6 594 44 55-01 AR FILTER i on {small o 12

7 504 18 91-01 V-BELT V-belt XPA 1208(6T43) 2 1,2

8 594 2150-01 SERVICE KIT Service kit250 hours, 64 4
months

9 50430 24-01 OIL FILTER 1 1,8

10 50457 99-01 FUEL FILTER 1 1,8

11 5043054-01 AIR FILTER 1 1,8



12 MONTHS /500 HOURS SERVICE KIT LG 504, 967855501, 967855502, 967855503, 967855504,

967855505, 967855506, 967855507, 967855508, 967855509, 967855510, 967855511, 967855512,
2019-08

LG 54
12 MONTHS [ SO0 HOURS SERVICE KIT - HATZ

PR
S o
i 4 o e
- — RS
e . ‘\
, . -~
p
N Y N
N - N
- -~
s
~
I ., [
- - 7
RS
' A
° o I
See ]
'
' .
4 '
'
s e . ."\
4 4 "’. ‘-.""\. ’ e '
I A 5 0
] \l .. . ® . . ]
"\,:_ _‘/' /," . !
- —
X 'f«-/-
S, ' '
' '
'
1
' e 1 1
hN
/ ' '
5 h ;
e .
" s '
/'e_ . '
“, N -




12 MONTHS /500 HOURS SERVICE KIT LG 504, 967855501, 967855502, 967855503, 967855504,
967855505, 967855506, 967855507, 967855508, 967855509, 967855510, 967855511, 967855512,

594 21 72-01 SERVICE KIT Service kit, Hatz 1D81Z 1
594 30 24-01 OIL FILTER 1 1
594 57 99-01 FUEL FILTER 1
594 30 54-01 AIRFILTER 1

Donaldson (small air filter
59444 55-01 AIRFILTER in the Hydraulic oil tank)

594 18 91-01 V-BELT V-belt XPA 1208(6T43) 2 1

o g A wWN =
—
—_



SIX MONTHS / EVERY 250 HOURS KIT LG 504, 967855501, 967855502, 967855503, 967855504,
967855505, 967855506, 967855507, 967855508, 967855509, 967855510, 967855511, 967855512,
2019-08

LG 54
B MONTHS f EVERY 250 HOURS SERVICE KIT - HATZ

1
4

2 S Ao L .'.:.\ *

o~ LIS
S eI R P IR S
AN ) — '5

I H I I
I

L . I |




SIX MONTHS / EVERY 250 HOURS KIT LG 504, 967855501, 967855502, 967855503, 967855504,
967855505, 967855506, 967855507, 967855508, 967855509, 967855510, 967855511, 967855512,

1 594 2150-01 SERVICE KIT Service kit 250 hours, 6
months

2 594 3024-01 OIL FILTER 11

3 594 5799-01 FUEL FILTER 11

4 594 3054-01 AR FILTER 11



SHOCK ABSORBER REPAIR KIT LG 504, 967855501, 967855502, 967855503, 967855504,
967855505, 967855506, 967855507, 967855508, 967855509, 967855510, 967855511, 967855512,
2019-08

LG 54
SHOCK ABSORBER REPAIR KIT

. e . 11

’
. .
. "




SHOCK ABSORBER REPAIR KIT LG 504, 967855501, 967855502, 967855503, 967855504,
967855505, 967855506, 967855507, 967855508, 967855509, 967855510, 967855511, 967855512,

1 59538 45-01 REPAIR KIT 1
2 59503 58-01 NUT M16 x 2,00, -8, A3K 8 1
3 59503 67-01 WASHER M16 17,0x30x3,0 300 HV 8 1
4 594 1530-01 ABSORBER 4 1
5 59534 46-01 SCREW M10 x 16 S
6 5947474-01 WASHER M10 10,5x22x2,0300 HV 8 1
7 594153201 ABSORBER DR-A 45x150 11
8 594 1191-01 SCREW M12x040H,8.8,A3K 4 1
9 5950679-01 WASHER W12 13.0x24x4,0 200-300 g 4
10 595112701 NUT M12 1S07040 4
11 594 3339-01 ABSORBER A50/25M10x20NR60 1 1
12 59503 08-01 PIN 4x12 2 1
13 594 50 14-01  NUT M10-1,5 11
14 5947473-01 WASHER M1010,522x4.0300 5 4

HV,STD277
15 59502 94-01 NUT M10 DIN 934-8 Zn 1 1



ECCENTRIC ELEMENT REPAIR KIT LG 504, 967855501, 967855502, 967855503, 967855504,
967855505, 967855506, 967855507, 967855508, 967855509, 967855510, 967855511, 967855512,

2019-08

LG 54
ECCENTRIC ELEMENT REPAIR KIT

-
- .- .
i T Jep—
. s L e NI e
W AR SrmA

// ,-- e AIRN . . e
P ' . " Uyad .
' / .‘H\::’-. | . / . ; " st L\':{\ K 1:1
. % Rl R et

b
oy te
N rd N, e~ A =
R TR . N o v P Ly
- H . ._\ O - ='E .. S LI e = . -
-— “ - - fe )
\\' )

-
-

v

-

—
o=
et T,
o
.
-t
R .,
" .
’
-
S
LI ~
N ~
. 7
w
..
.t L
-
\,.' -~




ECCENTRIC ELEMENT REPAIR KIT LG 504, 967855501, 967855502, 967855503, 967855504,
967855505, 967855506, 967855507, 967855508, 967855509, 967855510, 967855511, 967855512,

595 39 02-01 REPAIR KIT
594 18 42-01 RADIAL SEAL
594 18 34-01 BEARING
594 54 76-01 BALL BEARING
59503 74-01 CIRCLIP
59503 64-01 WASHER @6.4x18x1.6
594 12 46-01 WASHER Nordlock NL6 M6 DIA 13.5
59528 74-01 SCREW
598 04 63-01 SCREW
0 594 7599-01 O-RING

= ©O o0 N U B WN =
- 00 = — 00 = N A
-4 4 44



FORWARD & REVERSE PISTON REPAIR KIT

LG 504, 967855501, 967855502, 967855503,

967855504, 967855505, 967855506, 967855507, 967855508, 967855509, 967855510, 967855511,

967855512, 2019-08

LG 54
FORWARD AND REVEREE PISTON REPAIR KIT

¥ 10
P
, \ P
Nt T
f —
‘
N /

1
[ 3
/.:.,_' - ~\\ , - - .
.\u . l . ‘ ¥ \'\
., _— (]
. \ . Lt
8
7
P

1 @

4
5
/ s '\. W -
K , Y X
RIS r\ !.:>
- JE———
;|
i
11
’ "\
v N v
AN d
PR
I .,
]
\
™ ./




FORWARD & REVERSE PISTON REPAIR KIT LG 504, 967855501, 967855502, 967855503,
967855504, 967855505, 967855506, 967855507, 967855508, 967855509, 967855510, 967855511,

595 39 03-01 REPAIR KIT
594 18 43-01 SEALING
59511 39-01 CIRCLIP

594 18 36-01 BALL BEARING
59504 63-01 RING

59503 11-01 PIN @6 x 20 mm DIN 1481
594 12 46-01 WASHER
59528 74-01 SCREW

594 64 30-01 CAP

594 18 23-01 PISTON ROD
594 18 24-01 PISTON

- 2 OO N U~ WN =

—_ O
4 O O BN DM 2N
-4 a4 4 a4



BLOCK PAVING PLATE KIT 700 MM LG 504, 967855501, 967855502, 967855503, 967855504,
967855505, 967855506, 967855507, 967855508, 967855509, 967855510, 967855511, 967855512,
2019-08

LG 54
BLOCK PAVING PLATE KIT 700 MM [27.€")

ot
Y
“
~
’ .
~
~
.
- ~
. 2
.
."
~.
o
" S
.
\\
. ‘
. .
. COE
\\ B *
N~ . Y
# &
e
- 3
3 "
-~ ‘.’ .
T 4




BLOCK PAVING PLATE KIT 700 MM LG 504, 967855501, 967855502, 967855503, 967855504,
967855505, 967855506, 967855507, 967855508, 967855509, 967855510, 967855511, 967855512,

1 5951289-01 BLOCK a';c';'pﬁ;"r:"g kit 950x700 4

2 5947590-01 PLATE 700 mm, 27.6" 11
3 594 44 69-01 BRACKET 2 1
4 594 1198-01 SCREW MO8 x 30, 8.8, A2K 8 1



EXTENSION PLATE KIT 2 X 75 MM LG 504, 967855501, 967855502, 967855503, 967855504,
967855505, 967855506, 967855507, 967855508, 967855509, 967855510, 967855511, 967855512,

2019-08

LG 54
EXTENSKON PLATE KIT 2 X 75 MM (2X 2.95")

SN
R Y
, .
N
.\ -
Y
~ AN
’ .
. ..
N ) -
..
N o ~
., . -
5- . /,:*
\ £ . > s e
" 7 . N
N , I Iy ©.
N 1. 2
<
\- e . .t e .. "
. Sy LS ON
N . . N . N s
. N P -
\: e " . .
L .
v e
4 - .
LN LS
T .
. -
s .
.- o>
.. . .' >'
S .
L ,
3 - ’




EXTENSION PLATE KIT 2 X 75 MM LG 504, 967855501, 967855502, 967855503, 967855504,
967855505, 967855506, 967855507, 967855508, 967855509, 967855510, 967855511, 967855512,

1 594 7587-01 PLATE 1

2 59512 87-01 PLATE 75 mm, 2.95 in. 2 1
21 x36 x 6 mm, 0.83 x

3 595 06 52-01 WASHER 142 x 0.24 300 HV 8 1

4 8

594 11 94-01 SCREW M20 x 50 mm 8.8 A9K 1



EXTENSION PLATE KIT 2 X 150 MM LG 504, 967855501, 967855502, 967855503, 967855504,

967855505, 967855506, 967855507, 967855508, 967855509, 967855510, 967855511, 967855512,
2019-08

Lo S04
EXTENSION PLATE KIT 2 X 150 MM [5 X 5.90")

1
pemsanes et sam Sres S e Sa e a e a e e a e e e Ca e a e m e e e e e e e e e aee &
'
'
o "
N '_\
'\ s . S
kS .~ ~
N . S
-
ey, .
., .
N N - - ~
V - . ..
.y LR A ~ .
- * -
e 28 . -, -~ 2
& 3 c_ e
| N 2 . . '
S ; e N ~ e,
e PP -
‘\\ N o -~ .~ -~
. R . g - o —
" k) S
\\\ 2 ] Ks N . ;
~ . , « o -
: ! AR 3 -
K - L4 .
s ¥ o
s I .
N, . B
o A s s
oa -/ >
“e o .I
4 - 4
™ Ve
3 - '
.




EXTENSION PLATE KIT 2 X 150 MM LG 504, 967855501, 967855502, 967855503, 967855504,
967855505, 967855506, 967855507, 967855508, 967855509, 967855510, 967855511, 967855512,

1 594 7588-01 PLATE 1
2 594 18 87-01 PLATE "50 mm, 5.90"™" 5
3 594 1194-01 SCREW M20x50 mm8.8A9K 8 1
N 8

21 x45 mm, 0.83 x 0.87 x

595 06 52-01 WASHER 1.77 in. 300 HV



HOUR METER LG 504, 967855501, 967855502, 967855503, 967855504, 967855505, 967855506

967855507, 967855508, 967855509, 967855510, 967855511, 967855512, 2019-08

LG 504
HOUR METER

.......




HOUR METER LG 504, 967855501, 967855502, 967855503, 967855504, 967855505, 967855506,
967855507, 967855508, 967855509, 967855510, 967855511, 967855512, 2019-08

1 594 82 71-01 HOUR METER LCD 3-terminal, enable 2-
screw

2 595 06 56-01 SCREW Screw M3 x 10 mm black 2
3 59547 00-01 NUT nut M3 2



COMPACTION INDICATOR KIT

LG 504, 967855501, 967855502, 967855503, 967855504,
967855505, 967855506, 967855507, 967855508, 967855509, 967855510, 967855511, 967855512,
2019-08

LG 54

COMPACTION INDICATOR KIT

bt
Telvn
e
N s
~ s
Ol O
) KN
N .
\ e
N |
Y e ..
L I
. N 2
- ~
PR
g > LN
IS W
- -
. EES
'\ .,
— —— ~.
- - ~
.'.~ - - - .
N2 ¢ 4
Sl ¢ - . N
Vs g - o
< . o
. . P
.\‘Ytg
o~ - .
. .7-,_\.\\
N e L
N\ ’ ol
L a’ - .
~ . ., *.
‘e ¢ BN
- - | - > 2N
’ - -~ *
:»:\,! :
N
Nt
‘ - & =
..// "\\.. '
. 2
_ R
e ~ ALt 9
s S
. /' 4-""_.
- - * -, ‘,
s §
O
" . 7/
i v
LIS
.




COMPACTION INDICATOR KIT LG 504, 967855501, 967855502, 967855503, 967855504,
967855505, 967855506, 967855507, 967855508, 967855509, 967855510, 967855511, 967855512,

1 59476 17-01 INDICATOR Compaction indicator kit 1

2 594 75 57-01 HARNESS Wiring harness 1 1
3 5951112-01 SCREW SorewMOOx030H, 88,4
4 59506 56-01 SCREW Screw MO5X10 black 4 1
5 595 1148-01 PIPE CLAMP Fipo clamp covered @19x 5 4
6 594 1256-01 PIPE CLAMP Pipe clamp covered @164 4
7 59503 48-01 SCREW Screw M6x20(10) 2 1
8 59503 42-01 SCREW Screw M6x16(10) 11
9 594 18 77-01 INDICATOR 11



GOLD KIT LG 504, 967855501, 967855502, 967855503, 967855504, 967855505, 967855506,
967855507, 967855508, 967855509, 967855510, 967855511, 967855512, 2019-08

LG 54
GOLD KIT
1
1 | s933c07%0° | Gold Klt LG 504 Hao
Creund Plate -Eccentne-Handling $ysten LG EDS Haty
2 Shace agsorher ccarlin 1
[ Eceenlin eler="L"eLa” kl |
< Fonua d 2=¢ rete 'sc 5 56N repenr ot 1
$ vBul Tuney 1
6 |0 2 Syaem R [ 1
7 ~ A Anse 1
] U 08¢ 1
3 =vJaui. quse |
1D =Itau 1 4nse 1
SOSMCED St LG L0 2 HEZ
1M LATIN, 20T ere -
12 e arh Soey £
18 From aoced ]
1d i Fea Faoc ]
16 LJecr near scchesoiren., MFule 1
1E Waske: I8
17 TR T LI 1
1k L T RN ] J
19 ERTREF IS TN S 1
20 T ry -
21 Naster H
22 “Cwsr ]
ac Sate o Per o~ 1
2d =Ty atrz-yashta 1.
26 Hog= g tato J
2B Paabasasin J
27 . el "o 1
% en Ficien or R :
2% Nasta: :
0 ke solber sire, ]
al ynde J
o2 trew ]
1 -ubber _cuer J
3d —Eur] |
us L IR ous1rg 1
ak [ese 2 2 MPp e |
er Seroy 2
€ LT 2
ob Fi® 1
AD 1 ale m) Fownltlae '8 BP0l 1. FFS 1
Engmt
dq 43z Erzive | VetV SEMICE ING |1




GOLD KIT LG 504, 967855501, 967855502, 967855503, 967855504, 967855505, 967855506,
967855507, 967855508, 967855509, 967855510, 967855511, 967855512, 2019-08

1 595 38 97-01 SERVICE KIT 1



SILVER KIT LG 504, 967855501, 967855502, 967855503, 967855504, 967855505, 967855506,
967855507, 967855508, 967855509, 967855510, 967855511, 967855512, 2019-08

AA siter kn

1
1|k | Sllver Kat LG 604 Haty
Greund Plate Eccentric-Handiing System LG S04 Hae
2 Shoo < abscrh 2 redan < |
3 Eren't e elomnen' iepar kY |
2 FLimeg ool zvsise RIS IZPan - |
5 w.R=r Fulle, |
= [z:a~7 :Camiem Clt'h |
7 Hydrauic Faso I
s Hvdiau e Fasy |
5 =y ic Fosy !
13 IetlAu i 1gi~= [
Engine
M| rarkncr: | vaarle 521V E Wl | 1




SILVER KIT LG 504, 967855501, 967855502, 967855503, 967855504, 967855505, 967855506,
967855507, 967855508, 967855509, 967855510, 967855511, 967855512, 2019-08

1 595 38 96-01 SERVICE KIT 1



COSMETIC KIT LG 504, 967855501, 967855502, 967855503, 967855504, 967855505, 967855506,

967855507, 967855508, 967855509, 967855510, 967855511, 967855512, 2019-08

AB LG 504
COSMETICKIT
1

1 L I Cosmetic Hit LG 604 Hatz
2 L=l . r g =I= .
3 Fess L Ly :
4 ror:-ood Z
£ e liear hecd -
6 Comon amad sozbersiray, M( D L=
7 NEIATE 1
8 I L ele :
9 S TR =
10 ". Tl e, e [
11 ik -
1% REIATS
13 Syl
1d “rote On nsu BT <A z
15 2z ot ng-yishee L
18 Feal e =2l :
17T R R TR TE R L =
18 liga bicres 5r Seare RGeS0
19 S e
20 St .
21 lessccasrire ., l
232 LIRS :
23 Ny
24 Rutlzr T
23 1ewor

| 26 | -atc e Heus ng
27 Mreat it gt oy - .

_2.3_. ey <
29 R IAT N -
=q : '
[*1 Latci1-q Crogus Labe 1L 5=t e n [T5




COSMETIC KIT LG 504, 967855501, 967855502, 967855503, 967855504, 967855505, 967855506,
967855507, 967855508, 967855509, 967855510, 967855511, 967855512, 2019-08

1 59513 32-01 SERVICE KIT 1



DECALS LG 504, 967855501, 967855502, 967855503, 967855504, 967855505, 967855506,
967855507, 967855508, 967855509, 967855510, 967855511, 967855512, 2019-08

AC =&l
OECALS
1 2 3
. .~ rd b Y 7
. ~ ’
N : . e -
- 1
A ' s N '
4 5
’ v ‘o ' 5 — . Ir
.~ 1,0 i | J
7 8 9
8 . I
s ~ s
, [ = g
.:{A. |
'
N e N . ~ 7’
e ~
e 1 12
. ~
1 ! ot 1
W\ | .
u~ . . ..‘-
S ~ . .
- ;",-C:
s
15 16 17
g ’ ’ ~
? . .
- LN _
'.A l -.' . . ’ .
- . -
18 19 H 22
’ ~ ~ .
I, .
, ¥ -
| . .
da iy - I-
N ~




DECALS LG 504, 967855501, 967855502, 967855503, 967855504, 967855505, 967855506,
967855507, 967855508, 967855509, 967855510, 967855511, 967855512, 2019-08

1 594 66 04-01 LABEL Engine start 1
2 594 66 06-01 LABEL Handle lock 1
3 594 66 08-01 LABEL Rotating parts 1
B) 595 09 56-01 DECAL LG 504 Model Code 2
4 58529 48-01 DECAL Husqvarna brand decal 1
6 594 86 97-01 LABEL General warning 1
7 576 97 34-01 DECAL Husqgvarna crown 1
8 594 66 05-01 LABEL Gas throttle 1
9 594 66 10-01 LABEL Gas throttle CTD LG500 1
10 594 66 03-01 LABEL Battery, hour meter, oil 1
11 594 66 09-01 LABEL Lifting point 1
12 594 65 96-01 LABEL Protection 1
15 594 66 07-01 LABEL Operator panel 1
16 594 86 96-01 LABEL Engine start manually 1
17 59551 28-01 LABEL Hydraulic oil Level 1
18 595 46 94-01 DECAL biodegradable hydr. oil 1
19 594 66 16-01 LABEL Diesel 1
21 59551 32-01 LABEL Noise 109 DB 1

1

22 596 28 02-01 DECAL Compliance RCM



